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2.475 GHz 2.490 GHz 1.000 MHz 248958 GHz -30.30 dém -5.30 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -17.33 dBm -7.33 dB
2490 GHz 2.495 GHz 1.000 MHz 249498 Gz -16.06 dém -3.06 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69117 GHz -15.16 dBm -5.16 dB
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2.475 GHz 2.490 GHz 1.000 MHz 248945 GHz -29.28 dém -4.28 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -24.97 dBm -14.97 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49491 GHz -22.31 dém -9.51 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -17.78 dBm -7.78 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -27.27 dBm -14.27 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69511 GHz 26.73 dbm Z13.73 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49875 GHz 7.66 dBm -22.34 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69628 GHz -59.06 dbm —4.06 dB
\
) i )
Date 22:30:16
TEL : 886-3-327-3456 Page Number 1 A41-19 of 41

FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG072904-01B

LTE Band 41 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 chiRe -uumh] 1S LINE ABS PASS
10 dBm ﬂ 10 dBm I
0 dem \ 0 dom I
10 dem l -10 dBm f
5 dam | \ 20 dBm |
SPURIOUS_LINE_ABS |
| -30 dBm
T ! L il
| 1l o
40 dem 3 I T | ‘L : ol U:j A f” o e e i i 1 O W B O T
50 dBm y "“W—\
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8966 GHz 18.85 dBm -11.15 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49026 GHz -28.64 deém -3.54 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -16.88 dBm -6.88 d2
2,450 GHz 2.495 GHz 1.000 MHz 2.49474 GHz -15.64 d&m -2.64 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69107 GHz -15.59 dbm -5.50 db
2.495 GH2 2:456 Ghz 50.000 kHz 2.49600 GHz -22.25 dam -9.26.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60514 GHz -26.64 dBm -13.64 de
2.495 GHz 2.501 GHz 100,000 kHz 2.49633 GHz 19.62 dBm -10.38 d& > 856 GHz 2.71¢ Chs 1,000 Mz 3 63688 CHe ~30°12 dhm 13 dB
Y
1 P

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10.dBm
0 dBm \
-10 dBm l \_|
| l |
SPURIOUS_LINE_ABS ] !
-30 dBm oy
| lLW LJ 40 dBm o revesrail Ll [
40 dom ——— » v ey i I I Y[RV
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68846 GHz 5.74 dBm -24.26 db
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2490 GHz 2.495 GHz 1.000 MHz 249484 Gz -28.89 dém -15.89 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69121 GHz -31.71 dBm -21.71 dB
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14.000 GHz 18.000 GHz 1.000 MHz 15.77153 GHz -34.24 dBm -9.24 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60330 GHz -34.34 dBm -9.34 d&
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30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -42.50 dBm -17.59 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.04098 MHz -42.75 dém -17.75 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.44127 GHz -41.77 dBm -16.77 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -41.75 dBm -16.75 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94623 GHz -41.43 dBm -16.43 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98996 GHz -41.72 dBm -16.72 dB
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10.000 GHz 14.000 GHz 1.000 MHz 13.92176 GHz -36.53 dBm -11.53 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89426 GHz -36.67 dBm -11.67 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.79453 GHz -34.37 dBm -9.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77153 GHz -34.27 dBm -9.27 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.73065 GHz -34.86 dBm -9.88 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.71915 GHz -34.99 dBm -9.99 dB
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1.000 GHz 2,475 GHz 1.000 MHz 2.45749 GHz -41.80 dBm -16.80 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46892 GHz -41.76 dBm -16.76 d&
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10.000 GHz 14.000 GHz 1.000 MHz 10.63917 GHz -36.60 dBm -11.60 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51826 GHz -36.59 dBm -11.65 db
14.000 GHz 18.000 GHz 1.000 MHz 15.78103 GHz -34.06 dBm -9.06 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.78703 GHz -34.26 dBm -9.26 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.70366 GHz -34.82 dBm -9.82 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71515 GHz -34.32 dBm -0.82 d&
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2,715 GHz 3.000 GHz 1.000 MHz 2.96817 GHz -41.56 dBm -16.56 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96674 GHz -41.46 dBm -16.46 dB
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10.000 GHz 14.000 GHz 1.000 MHz 13.51676 GHz -36.62 dBm -11.62 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.52426 GHz -36.51 dBm -11.51 db
14.000 GHz 18.000 GHz 1.000 MHz 15.77802 GHz -34.38 dBm -9.38 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77753 GHz -34,23 dBm -9.23 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.33962 GHz -35.01 dBm -10.01 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34312 GHz -35.00 dBm -10.00 dg
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1.000 GHz 2,475 GHz 1.000 MHz 2.47002 GHz -41.80 dBm -16.80 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46744 GHz -41.75 dBm 75 dB
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14.000 GHz 18.000 GHz 1.000 MHz 15.77753 GHz -34.40 dBm -9.40 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60030 GHz -34,06 dBm .06 dB
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30.000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz -42.71 dBm -17.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 0983.27586 MHz -42.74 dém -17.74 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.45859 GHz -41.82 dBm -16.82 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -41.96 dBm -16.96 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94481 GHz -41.59 dBm -16.59 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98255 GHz -41,60 dBm -16.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -37.42 dBm -12.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.68376 GHz -37.28 dBm -12.26 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.00175 GHz -37.03 dBm -12,93 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.24488 GHz -37.90 dém -12.90 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.92976 GHz -36.63 dBm -11.63 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.93126 GHz -36.67 dBm -11.67 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.78153 GHz -34.37 dBm -9.37 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77553 GHz -34.37 dBm -9.37 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.35412 GHz -35.00 dBm -10.00 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.74615 GHz -34,99 dBm -0.99 d&
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30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -42.53 dBm -17.53 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -42.68 dBm -17.68 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.45491 GHz -41.84 dBm -16.84 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.44606 GHz -41.72 dém -16.72 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96147 GHz -41.41 dBm -16.41 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97785 GHz -41.40 dBm -16.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.41 dBm -12.41 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -37.29 dBm -12.29 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.09858 GHz -38.07 dBm -13.07 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.00208 GHz -37.97 dBm -12.97 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.63317 GHz -36.74 dBm -11.74 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.91376 GHz -36.60 dBm -11.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60030 GHz -34.25 dBm -9.25 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79053 GHz -34.31 dBm -9.31 d&
18.000 GHz 27.000 GHz 1.000 MHz 20.36562 GHz -35.14 dBm -10.14 dBb 18.000 GHz 27,000 GHz 1.000 MHz 19.69566 GHz -34.84 dém -0.84 dB
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -42.71 dBm -17.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.28186 MHz -42.43 dBm -17.43 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.45528 GHz -41.84 dBm -16.84 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47039 GHz -41.60 dBm -16.60 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.95948 GHz -41.71 dBm -16.71 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.97614 GHz -41.51 dBm -16.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -37.18 dBm -12.18 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90476 GHz -37.14 dBm -12.14 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.98325 GHz -37.39 dBm -12,39 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.03875 GHz -37.55 dBm -12.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80376 GHz -36.71 dbm -11.71 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.54176 GHz -36.63 dBm -11.63 db
14.000 GHz 18,000 GHz 1.000 MHz 15.78203 GHz -34,28 dBm -9.28 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79053 GHz -34,17 dBm -9.17 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.30962 GHz -35.00 dBm -10.00 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.71665 GHz -34.87 dBm -2.87 dB
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30.000 MHz 1.000 GHz 1.000 MHz 944.49525 MHz -42.68 dbm -17.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -42.57 dBm .57 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.46302 GHz -41.81 dBm -16.81 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47445 GHz -41.95 dBm .95 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.96105 GHz -41.68 dBm -16.62 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.95620 GHz -41.,63 dBm .63 di
3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -37.21 dBm -12.21 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.94326 GHz -37.36 dBm .36 d&
7.000 GHz 10,000 GHz 1.000 MHz 2.00408 GHz -37.85 dBm -12,85 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.03859 GHz -38,00 dBm .09 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.85076 GHz -36.56 dbm -11.56 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89526 GHz -36.88 dBm .88 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60180 GHz -34.26 dBm -9.26 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77753 GHz -34.14 dBm .14 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72265 GHz -34.95 dBm -9.95 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.72265 GHz -34.36 dBm .86 dB
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30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -42.60 dBm -17.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 035.28486 MHz -42.12 dBm -17.12 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.42320 GHz -41.54 dBm -16.54 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.43205 GHz -41.94 dBm -16.94 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.87643 GHz -41.61 dBm -16.61 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96361 GHz -41.,65 dBm -16.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -37.19 dBm -12.19 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92826 GHz -37.16 dBm -12.16 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.00558 GHz -37.91 dBm -12,091 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.09558 GHz -37,97 dBm -12.97 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80926 GHz -36.47 dBm -11.47 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51326 GHz -36.68 dBm -11.68 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -34.24 dBm -9.24 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79753 GHz -34,30 dBm -9.30 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.33412 GHz -34.86 dBm -9.86 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.29062 GHz -35.07 dBém -10.07 d&
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30.000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -42.82 dBm -17.82 dB 30.000 MHz 1.000 GHz 1.000 MHz 963.88556 MHz -42.71 dBm -17.71 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.46523 GHz -42.00 dBm -17.00 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47076 GHz -41.94 dBm -16.94 dB&
2.715 GHz 3.000 GHz 1.000 MHz 2.95805 GHz -41.61 dBm -16.61 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.93527 GHz -41.75 dBm -16.75 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89426 GHz -37.58 dBm -12.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -37.43 dBm -12.43 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00808 GHz -38.20 dBm -13.20 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.24038 GHz -38.07 dBm -13.07 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.86327 GHz -36.86 dBm -11.88 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90626 GHz -36.83 dBm -11.63 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.78753 GHz -34.53 dBm -9.53 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.79503 GHz -34.45 dBm -9.45 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.28262 GHz -35.02 dBm -10.02 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.69616 GHz -35.25 dBm -10.25 dB
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30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -42.75 dBm -17.75 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.33399 GHz -41.92 dBm -16.92 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.94623 GHz -41.67 dBm -16.67 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -37.62 dBm -12.62 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.22588 GHz -38.20 dBm -13.20 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90126 GHz -36.90 dBm -11.90 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77753 GHz -34.39 dBm -9.39 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.30762 GHz -35.04 dBm -10.04 db
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30.000 MHz 1.000 GHz 1.000 MHz 851.50655 MHz -42.63 dBm -17.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz -42.57 dBm -17.57 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.46449 GHz -41.78 dBm -16.78 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47297 GHz -42.15 dém -17.15 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97415 GHz -41.88 dBm -16.88 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.96261 GHz -41.76 dBm -16.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -37.69 dBm -12.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -37.43 dBm -12.43 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.99658 GHz -38.17 dBm -13.17 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.00258 GHz -38.02 dBm -13.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91926 GHz -36.84 dBm -11.84 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.60167 GHz -36.84 dBm -11.64 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77703 GHz -34.49 dBm -9.49 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.83452 GHz -34.52 dBm -9.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72215 GHz -35.21 dBm -10.21 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34562 GHz -35.00 dBm -10.00 dg
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30.000 MHz 1.000 GHz 1.000 MHz 960.49225 MHz -42.82 dBm -17.82 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47187 GHz -41.98 dBm -16.98 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.87102 GHz -41.69 dBm -16.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -37.56 dBm -12.56 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.09908 GHz -38.13 dBm -13.13 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90826 GHz -36.82 dBm -11.82 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77003 GHz -34.41 dBm -9.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72315 GHz -34,90 dBm -9.90 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 945.54953 MHz -42.20 dBm -17.20 dB 30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -42.54 dBm -17.54 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.46671 GHz -42.13 dBm -17.13 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.40035 GHz -41.99 dém -16.99 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96931 GHz -41.87 dBm -16.87 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95108 GHz -41.66 dBm -16.66 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90889 GHz -37.53 dBm -12.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96725 GHz -37.40 dBm -12.40 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.23438 GHz -38.26 dBm -13.26 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.00058 GHz -38.15 dBm -13.15 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.92076 GHz -36.90 dBm -11.90 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.93126 GHz -36.69 dBm -11.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88926 GHz -34.39 dBm -9.39 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60430 GHz -34.40 dBm -9.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.31462 GHz -35.18 dBm -10.18 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.34062 GHz -35.12 dBm -10.12 dB
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30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -42.79 dBm -17.72 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46440 GHz -41.94 dBm -16.94 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95449 GHz -41.84 dBm -16.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -37.55 dBm -12.55 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.00758 GHz -38.08 dBm -13.08 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91276 GHz -36.90 dBm -11.90 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.62030 GHz -34.38 dBm -9.38 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.68466 GHz -35.17 dBm -10.17 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -42.56 dBm -17.56 dB 30.000 MHz 1.000 GHz 1.000 MHz 901.35182 MHz -42.68 dBm -17.68 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.46007 GHz -42.01 dBm -17.01 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.45933 GHz -41.98 dém -16.98 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96204 GHz -41.74 dBm -16.74 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99466 GHz -41.78 dBm -16.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -37.61 dBm -12.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.89839 GHz -37.66 dBm -12.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.00158 GHz -37.98 dBm -12,98 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.00275 GHz -38.07 dBm -13.07 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91526 GHz -36.85 dBm -11.85 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90326 GHz -36.680 dBm -11.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77703 GHz -34.36 dBm -9.36 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.78253 GHz -34.41 dBm -9.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72315 GHz -35.11 dBm -10.11 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.71165 GHz -35,17 dBm -10.17 dB
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30.000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz -42.78 dBm -17.78 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -42.19 dBm -17.19 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.95222 GHz -41.53 dBm -16.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -37.45 dBm -12.45 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.00675 GHz -38.16 dBm -13.18 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90926 GHz -36.86 dBm -11.88 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60430 GHz -34.43 dBm -9.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72615 GHz -35.15 dBm -10.15 dB
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Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

C) (Volt) Deviation sl
(Ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0028
30 Normal Voltage 0.0020
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0030 PASS
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC = 0.58 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.68 0.2938 25.26 0.3357
Middle QPSK 1 0 24.66 0.2924 25.24 0.3342
Highest 1 0 24.41 0.2761 24.99 0.3155
Lowest 1 3 24.03 0.2529 24.61 0.2891
Middle 16QAM 1 3 23.89 0.2449 24.47 0.2799
Highest 1 3 23.74 0.2366 24.32 0.2704
Lowest 1 3 22.87 0.1936 23.45 0.2213
Middle 64QAM 1 3 22.95 0.1972 23.53 0.2254
Highest 1 3 22.78 0.1897 23.36 0.2168
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = 0.58 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.59 0.2877 25.17 0.3289
Middle QPSK 1 0 24.66 0.2924 25.24 0.3342
Highest 1 0 24.41 0.2761 24,99 0.3155
Lowest 1 8 24.01 0.2518 24.59 0.2877
Middle 16QAM 1 8 23.99 0.2506 24.57 0.2864
Highest 1 8 23.70 0.2344 24.28 0.2679
Lowest 1 14 22.93 0.1963 23.51 0.2244
Middle 64QAM 1 14 22.87 0.1936 23.45 0.2213
Highest 1 14 22.67 0.1849 23.25 0.2113
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 0.58 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 24.63 0.2904 25.21 0.3319
Middle QPSK 1 0 24.67 0.2931 25.25 0.3350
Highest 1 0 24.43 0.2773 25.01 0.3170
Lowest 1 12 24.02 0.2523 24.60 0.2884
Middle 16QAM 1 12 23.97 0.2495 24.55 0.2851
Highest 1 12 23.71 0.2350 24.29 0.2685
Lowest 1 24 22.92 0.1959 23.50 0.2239
Middle 64QAM 1 24 22.94 0.1968 23.52 0.2249
Highest 1 24 22.69 0.1858 23.27 0.2123
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 0.58 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.60 0.2884 25.18 0.3296
Middle QPSK 1 0 24.66 0.2924 25.24 0.3342
Highest 1 0 24.51 0.2825 25.09 0.3228
Lowest 1 25 24.01 0.2518 24.59 0.2877
Middle 16QAM 1 25 23.96 0.2489 24.54 0.2844
Highest 1 25 23.71 0.2350 24.29 0.2685
Lowest 1 25 22.79 0.1901 23.37 0.2173
Middle 64QAM 1 25 22.94 0.1968 23.52 0.2249
Highest 1 25 22.73 0.1875 23.31 0.2143
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 0.58 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 24.61 0.2891 25.19 0.3304
Middle QPSK 1 0 24.68 0.2938 25.26 0.3357
Highest 1 0 24.51 0.2825 25.09 0.3228
Lowest 1 37 23.98 0.2500 24.56 0.2858
Middle 16QAM 1 37 23.92 0.2466 24.50 0.2818
Highest 1 37 23.69 0.2339 24.27 0.2673
Lowest 1 74 22.89 0.1945 23.47 0.2223
Middle 64QAM 1 74 22.89 0.1945 23.47 0.2223
Highest 1 74 22.70 0.1862 23.28 0.2128
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 0.58 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 24.69 0.2944 25.27 0.3365
Middle QPSK 1 0 24.70 0.2951 25.28 0.3373
Highest 1 0 24.51 0.2825 25.09 0.3228
Lowest 1 49 24.04 0.2535 24.62 0.2897
Middle 16QAM 1 49 23.99 0.2506 24.57 0.2864
Highest 1 49 23.79 0.2393 24.37 0.2735
Lowest 1 99 22.96 0.1977 23.54 0.2259
Middle 64QAM 1 99 22.97 0.1982 23.55 0.2265
Highest 1 99 22.75 0.1884 23.33 0.2153
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 2.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.71 0.1483 23.96 0.2489
Middle QPSK 1 0 21.63 0.1455 23.88 0.2443
Highest 1 0 21.48 0.1406 23.73 0.2360
Lowest 1 3 21.14 0.1300 23.39 0.2183
Middle 16QAM 1 3 21.02 0.1265 23.27 0.2123
Highest 1 3 20.89 0.1227 23.14 0.2061
Lowest 3 1 20.10 0.1023 22.35 0.1718
Middle 64QAM 3 1 19.85 0.0966 22.10 0.1622
Highest 3 1 19.81 0.0957 22.06 0.1607
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 2.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.67 0.1469 23.92 0.2466
Middle QPSK 1 0 21.65 0.1462 23.90 0.2455
Highest 1 0 21.57 0.1435 23.82 0.2410
Lowest 1 8 21.13 0.1297 23.38 0.2178
Middle 16QAM 1 8 21.04 0.1271 23.29 0.2133
Highest 1 8 20.97 0.1250 23.22 0.2099
Lowest 1 8 20.10 0.1023 22.35 0.1718
Middle 64QAM 1 8 19.90 0.0977 22.15 0.1641
Highest 1 8 19.76 0.0946 22.01 0.1589
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 2.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.67 0.1469 23.92 0.2466
Middle QPSK 1 0 21.69 0.1476 23.94 0.2477
Highest 1 0 21.56 0.1432 23.81 0.2404
Lowest 1 12 21.12 0.1294 23.37 0.2173
Middle 16QAM 1 12 21.00 0.1259 23.25 0.2113
Highest 1 12 20.89 0.1227 23.14 0.2061
Lowest 1 12 20.12 0.1028 22.37 0.1726
Middle 64QAM 1 12 19.90 0.0977 22.15 0.1641
Highest 1 12 19.78 0.0951 22.03 0.1596
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 2.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.69 0.1476 23.94 0.2477
Middle QPSK 1 0 21.62 0.1452 23.87 0.2438
Highest 1 0 21.55 0.1429 23.80 0.2399
Lowest 1 25 21.12 0.1294 23.37 0.2173
Middle 16QAM 1 25 21.10 0.1288 23.35 0.2163
Highest 1 25 20.93 0.1239 23.18 0.2080
Lowest 1 25 20.08 0.1019 22.33 0.1710
Middle 64QAM 1 25 19.91 0.0979 22.16 0.1644
Highest 1 25 19.80 0.0955 22.05 0.1603
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 2.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.62 0.1452 23.87 0.2438
Middle QPSK 1 0 21.72 0.1486 23.97 0.2495
Highest 1 0 21.47 0.1403 23.72 0.2355
Lowest 1 37 21.12 0.1294 23.37 0.2173
Middle 16QAM 1 37 21.01 0.1262 23.26 0.2118
Highest 1 37 20.90 0.1230 23.15 0.2065
Lowest 1 37 20.05 0.1012 22.30 0.1698
Middle 64QAM 1 37 19.86 0.0968 2211 0.1626
Highest 1 37 19.80 0.0955 22.05 0.1603
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 2.25 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.71 0.1483 23.96 0.2489
Middle QPSK 1 0 21.72 0.1486 23.97 0.2495
Highest 1 0 21.57 0.1435 23.82 0.2410
Lowest 1 49 21.15 0.1303 23.40 0.2188
Middle 16QAM 1 49 21.10 0.1288 23.35 0.2163
Highest 1 49 20.97 0.1250 23.22 0.2099
Lowest 1 49 20.12 0.1028 22.37 0.1726
Middle 64QAM 1 49 19.95 0.0989 22.20 0.1660
Highest 1 49 19.85 0.0966 22.10 0.1622
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC = 0.38 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 24.43 0.2773 22.66 0.1845
Middle QPSK 1 5 24.38 0.2742 22.61 0.1824
Highest 1 5 24.29 0.2685 22.52 0.1786
Lowest 1 3 23.69 0.2339 21.92 0.1556
Middle 16QAM 1 3 23.82 0.2410 22.05 0.1603
Highest 1 3 23.59 0.2286 21.82 0.1521
Lowest 1 5 22.71 0.1866 20.94 0.1242
Middle 64QAM 1 5 22.72 0.1871 20.95 0.1245
Highest 1 5 22.62 0.1828 20.85 0.1216

Limit ERP < 7W Result PASS

LTE Band 5/ 3MHz (Average) (GT - LC = 0.38 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 24.45 0.2786 22.68 0.1854
Middle QPSK 1 8 2451 0.2825 22.74 0.1879
Highest 1 8 24.48 0.2805 22.71 0.1866
Lowest 1 8 23.77 0.2382 22.00 0.1585
Middle 16QAM 1 8 23.90 0.2455 22.13 0.1633
Highest 1 8 23.64 0.2312 21.87 0.1538
Lowest 1 14 22.76 0.1888 20.99 0.1256
Middle 64QAM 1 14 22.77 0.1892 21.00 0.1259
Highest 1 14 22.69 0.1858 20.92 0.1236

Limit ERP < 7W Result PASS

LTE Band 5/5MHz (Average) (GT - LC = 0.38 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 24 24.47 0.2799 22.70 0.1862
Middle QPSK 1 24 24.47 0.2799 22.70 0.1862
Highest 1 24 24.52 0.2831 22.75 0.1884
Lowest 1 12 23.81 0.2404 22.04 0.1600
Middle 16QAM 1 12 23.87 0.2438 22.10 0.1622
Highest 1 12 23.65 0.2317 21.88 0.1542
Lowest 1 24 22.69 0.1858 20.92 0.1236
Middle 64QAM 1 24 22.80 0.1905 21.03 0.1268
Highest 1 24 22.61 0.1824 20.84 0.1213

Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = 0.38 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.53 0.2838 22.76 0.1888
Middle QPSK 1 0 24.55 0.2851 22.78 0.1897
Highest 1 0 24.54 0.2844 22.77 0.1892
Lowest 1 25 23.81 0.2404 22.04 0.1600
Middle 16QAM 1 25 23.90 0.2455 22.13 0.1633
Highest 1 25 23.71 0.2350 21.94 0.1563
Lowest 1 49 22.78 0.1897 21.01 0.1262
Middle 64QAM 1 49 22.81 0.1910 21.04 0.1271
Highest 1 49 22.69 0.1858 20.92 0.1236

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC = 1.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.69 0.1858 24.16 0.2606
Middle QPSK 1 0 22.86 0.1932 24.33 0.2710
Highest 1 0 22.79 0.1901 24.26 0.2667
Lowest 1 24 22.08 0.1614 23.55 0.2265
Middle 16QAM 1 24 22.08 0.1614 23.55 0.2265
Highest 1 24 22.20 0.1660 23.67 0.2328
Lowest 1 24 21.00 0.1259 22.47 0.1766
Middle 64QAM 1 24 21.05 0.1274 22.52 0.1786
Highest 1 24 21.06 0.1276 22.53 0.1791
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC =1.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.70 0.1862 24.17 0.2612
Middle QPSK 1 0 22.83 0.1919 24.30 0.2692
Highest 1 0 22.75 0.1884 24.22 0.2642
Lowest 1 49 22.05 0.1603 23.52 0.2249
Middle 16QAM 1 49 22.13 0.1633 23.60 0.2291
Highest 1 49 22.22 0.1667 23.69 0.2339
Lowest 1 49 20.99 0.1256 22.46 0.1762
Middle 64QAM 1 49 21.03 0.1268 22.50 0.1778
Highest 1 49 21.10 0.1288 22.57 0.1807
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC =1.47 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 74 22.28 0.1690 23.75 0.2371
Middle QPSK 1 74 22.86 0.1932 24.33 0.2710
Highest 1 74 22.60 0.1820 24.07 0.2553
Lowest 1 74 22.05 0.1603 23.52 0.2249
Middle 16QAM 1 74 22.14 0.1637 23.61 0.2296
Highest 1 74 22.22 0.1667 23.69 0.2339
Lowest 1 74 20.99 0.1256 22.46 0.1762
Middle 64QAM 1 74 21.09 0.1285 22.56 0.1803
Highest 1 74 21.11 0.1291 22.58 0.1811
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average) (GT - LC = 1.47 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 22.71 0.1866 24.18 0.2618
Middle QPSK 1 0 22.89 0.1945 24.36 0.2729
Highest 1 0 22.83 0.1919 24.30 0.2692
Lowest 1 99 22.12 0.1629 23.59 0.2286
Middle 16QAM 1 99 22.14 0.1637 23.61 0.2296
Highest 1 99 22.23 0.1671 23.70 0.2344
Lowest 1 99 21.05 0.1274 22.52 0.1786
Middle 64QAM 1 99 21.10 0.1288 22.57 0.1807
Highest 1 99 21.15 0.1303 22.62 0.1828

Limit EIRP < 2W Result PASS
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LTE Band 17 / 5MHz (Average) (GT - LC = 1.54 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.84 0.2421 23.23 0.2104
Middle QPSK 1 0 24.02 0.2523 23.41 0.2193
Highest 1 0 23.88 0.2443 23.27 0.2123
Lowest 1 0 23.37 0.2173 22.76 0.1888
Middle 16QAM 1 0 23.25 0.2113 22.64 0.1837
Highest 1 0 23.27 0.2123 22.66 0.1845
Lowest 1 0 22.26 0.1683 21.65 0.1462
Middle 64QAM 1 0 22.21 0.1663 21.60 0.1445
Highest 1 0 22.18 0.1652 21.57 0.1435

Limit ERP < 3W Result PASS

LTE Band 17 / 10MHz (Average) (GT - LC =1.54 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.92 0.2466 23.31 0.2143
Middle QPSK 1 0 24.03 0.2529 23.42 0.2198
Highest 1 0 23.94 0.2477 23.33 0.2153
Lowest 1 0 23.37 0.2173 22.76 0.1888
Middle 16QAM 1 0 23.28 0.2128 22.67 0.1849
Highest 1 0 23.36 0.2168 22.75 0.1884
Lowest 1 0 22.27 0.1687 21.66 0.1466
Middle 64QAM 1 0 22.24 0.1675 21.63 0.1455
Highest 1 0 22.25 0.1679 21.64 0.1459

Limit ERP < 3W Result PASS
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LTE Band 41 / 5MHz (Average) (GT - LC = dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.56 0.1803 24.03 0.2529
Middle QPSK 1 0 23.25 0.2113 24.72 0.2965
Highest 1 0 23.80 0.2399 25.27 0.3365
Lowest 1 12 21.70 0.1479 23.17 0.2075
Middle 16QAM 1 12 22.36 0.1722 23.83 0.2415
Highest 1 12 22.79 0.1901 24.26 0.2667
Lowest 1 24 20.51 0.1125 21.98 0.1578
Middle 64QAM 1 24 21.08 0.1282 22.55 0.1799
Highest 1 24 21.55 0.1429 23.02 0.2004
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC = dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.64 0.1837 24,11 0.2576
Middle QPSK 1 0 23.26 0.2118 24.73 0.2972
Highest 1 0 23.77 0.2382 25.24 0.3342
Lowest 1 25 21.67 0.1469 23.14 0.2061
Middle 16QAM 1 25 22.35 0.1718 23.82 0.2410
Highest 1 25 22.82 0.1914 24.29 0.2685
Lowest 1 25 20.57 0.1140 22.04 0.1600
Middle 64QAM 1 25 21.10 0.1288 22.57 0.1807
Highest 1 25 21.60 0.1445 23.07 0.2028
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC = dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.60 0.1820 24.07 0.2553
Middle QPSK 1 0 23.28 0.2128 24.75 0.2985
Highest 1 0 23.76 0.2377 25.23 0.3334
Lowest 1 74 21.80 0.1514 23.27 0.2123
Middle 16QAM 1 74 22.43 0.1750 23.90 0.2455
Highest 1 74 22.82 0.1914 24.29 0.2685
Lowest 1 37 20.52 0.1127 21.99 0.1581
Middle 64QAM 1 37 21.09 0.1285 22.56 0.1803
Highest 1 37 21.56 0.1432 23.03 0.2009
Limit EIRP < 2W Result PASS
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LTE Band 41/ 20MHz (Average) (GT - LC = dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 22.64 0.1837 2411 0.2576
Middle QPSK 1 0 23.49 0.2234 24.96 0.3133
Highest 1 0 23.92 0.2466 25.39 0.3459
Lowest 1 99 21.63 0.1455 23.10 0.2042
Middle 16QAM 1 99 22.46 0.1762 23.93 0.2472
Highest 1 99 22.86 0.1932 24.33 0.2710
Lowest 1 49 20.37 0.1089 21.84 0.1528
Middle 64QAM 1 49 21.13 0.1297 22.60 0.1820
Highest 1 49 21.61 0.1449 23.08 0.2032

Limit EIRP < 2W Result PASS
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LTE Band 38 / 5MHz (Peak) (GT - LC = 1.2 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.72 0.2355 24.92 0.3105
Middle QPSK 1 0 23.93 0.2472 25.13 0.3258
Highest 1 0 23.69 0.2339 24.89 0.3083
Lowest 1 12 22.99 0.1991 24.19 0.2624
Middle 16QAM 1 12 23.09 0.2037 24.29 0.2685
Highest 1 12 22.97 0.1982 24.17 0.2612
Lowest 1 24 21.78 0.1507 22.98 0.1986
Middle 64QAM 1 24 22.02 0.1592 23.22 0.2099
Highest 1 24 22.08 0.1614 23.28 0.2128
Limit EIRP < 2W Result PASS
LTE Band 38/ 10MHz (Peak) (GT - LC =1.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.68 0.2333 24.88 0.3076
Middle QPSK 1 0 23.92 0.2466 25.12 0.3251
Highest 1 0 23.66 0.2323 24.86 0.3062
Lowest 1 49 22.87 0.1936 24.07 0.2553
Middle 16QAM 1 49 23.08 0.2032 24.28 0.2679
Highest 1 49 23.14 0.2061 24.34 0.2716
Lowest 1 49 21.78 0.1507 22.98 0.1986
Middle 64QAM 1 49 22.00 0.1585 23.20 0.2089
Highest 1 49 22.07 0.1611 23.27 0.2123
Limit EIRP < 2W Result PASS
LTE Band 38/ 15MHz (Peak) (GT - LC = 1.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 23.69 0.2339 24.89 0.3083
Middle QPSK 1 0 23.88 0.2443 25.08 0.3221
Highest 1 0 23.73 0.2360 24.93 0.3112
Lowest 1 74 22.88 0.1941 24.08 0.2559
Middle 16QAM 1 74 23.11 0.2046 24.31 0.2698
Highest 1 74 23.14 0.2061 24.34 0.2716
Lowest 1 74 21.84 0.1528 23.04 0.2014
Middle 64QAM 1 74 22.02 0.1592 23.22 0.2099
Highest 1 74 22.04 0.1600 23.24 0.2109
Limit EIRP < 2W Result PASS
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LTE Band 38/ 20MHz (Peak) (GT - LC =1.2 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 23.72 0.2355 24.92 0.3105
Middle QPSK 1 0 23.96 0.2489 25.16 0.3281
Highest 1 0 23.75 0.2371 24.95 0.3126
Lowest 1 99 22.97 0.1982 24.17 0.2612
Middle 16QAM 1 99 23.12 0.2051 24.32 0.2704
Highest 1 99 23.14 0.2061 24.34 0.2716
Lowest 1 99 21.87 0.1538 23.07 0.2028
Middle 64QAM 1 99 22.06 0.1607 23.26 0.2118
Highest 1 99 22.10 0.1622 23.30 0.2138

Limit EIRP < 2W Result PASS
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